
IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 332

INDUSTRIAL WASTE WATER MANAGEMENT- 

ZERO LIQUID DISCHARGE SYSTEM 

 
 

**P.SUGUNA, ASSISTANT  PROFESSOR IN COMMERCE, PSGR KRISHNAMMAL COLLEGE FOR 

WOMEN,COIMBATORE 

 

ABSTRACT   

With an increasing demand on 

natural water resources, and unabated 

pollution posed by industrial discharges 

into the environment, it has become 

necessary to implement zero discharge 

systems in industrial waste water 

treatment plants. In a waste water 

treatment facility, zero discharge 

theoretically means no discharge of any 

kind of pollutants into the environment. 

This can be done in two ways viz., 

recovery of reusable water/other materials 

from waste water and minimization or no 

discharge of polluting substances into the 

environment away from the waste water 

treatment facility. The study highlights the 

operational efficiency of CETPs (common 

effluent treatment plant ) in Tiruppur 

district . Financial assistance is required 

to improve the efficiency of the plants. 

Key words : Industry, water, effluents, 

pollution, efficiency, assistance. 

 

INTRODUCTION 

In India, the concept of zero discharge essentially emerged from the situation where 

industry is unable to meet the discharge norms set by the State and Central Pollution Control 

Boards. This led to pollution of the environment and subsequent litigation. Initially, the 

polluters were penalized to an extent necessary to clean the environment that they polluted. 

Realizing that pollution is still uncontrolled and monitoring has become very much difficult 

with so many industries discharging the waste water into the environment, finally a solution 

was conceived and the concept of zero discharge has emerged by planting CETPs.  

Industrialization and urbanization are the two sources of chemical agents which, cause 

environmental degradation. Industrialization has rapidly developed, which plays both a 

beneficial and harmful role in the environment. Tirupur is facing the problem of environment 

pollution more because of the primitive processing methods of dyeing.  There are more than 

700 dyeing and bleaching industries in around Tirupur which are engaged in dyeing and 



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 333

bleaching of yarn and fabric. The hub which has cluster activities directly and indirectly 

employs nearly a million people accounts for more than half of India’s textile exports. 

 The textile dyeing process starts with the treatment of the raw materials with 

hot alkaline hydrogen peroxide, additives dilute formic acid washing and followed by    

dyeing, washing, drying & finishing. Dyeing processes contribute substantially huge volume 

of effluent.  The volume  of   effluent generated  in  dyeing  is  greater  in  comparison  to  the  

quantities  of  effluent  arising  from  other  processes. The  quantity  and  quality  of  the  

effluent  largely  depends  on  the  synthetic dyes  used and   the  method  of  dye  application. 

Usually,  the  quantity  of  effluent  generated  per  1000 kg  of  product  is  about  166500  

litres.  About 50% of the total volume of the effluent is generated only from dyeing. The total 

effluent generated from the industrial area is about 120 MLD.   

 The conventional technology adopted for treatment of industrial waste water, alum/ 

ferrous sulphate with lime is used as flocculent in which quantity of sludge generation is very 

high. Sludge handling and its disposal in scientific manner is a costly affair.One of the most 

significant challenges for the Tirupur textile industry today is water. Textile production, 

particularly dyeing and bleaching, can be water intensive and can generate large quantities of 

effluent. Tirupur is in a dry, water-scarce region, and the rapid expansion of the textile 

industry has taken place in an unplanned manner, with no associated development of 

supporting infrastructure or institutional capacity. As a result, the growth has led to the 

depletion of groundwater reserves and a serious deterioration in environmental quality of 

both surface and ground water. Typical water consumption in Tirupur is around 200 to 400 

litres/kg of finished product, compared with the international norm of 120 to 150 litres/kg. 

The city does not have a reliable piped water supply, and private water supplier’s abstract 

ground water and supply it to the textile industry using tankers. Ground water in 

neighbouring areas has been decreasing and becoming contaminated. This has forced the 

tankers to travel even-larger distances to draw the water. Most of the bleaching and dyeing 

units in Tirupur are located in clusters along the banks of the River Noyyal and River Nallar, 

into which they were, until recently, discharging effluent. The two rivers are natural drainage 

courses that only carry water in the monsoon period. During the remainder of the year, they 

only carry industrial effluents that stagnate in the riverbeds and percolate into the 

groundwater. As a result, the groundwater quality around the cluster of bleaching and dyeing 

units is polluted to such a level that it is unfit for domestic, industrial and agricultural 

activities. Estimated wastewater generation from the nine industrial clusters in Tirupur is 

around 102 million litres per day. The bleaching and dyeing process are the main causes of 



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 334

pollutants which include caustic soda, hydrochloric acid, sodium hydro sulphate, 

hypochlorite and peroxides. 

Due to public pressure, the court intervened and ordered complete closure of the 

dyeing units and slapped crores of rupees of compensation to clean the environment on the 

dyeing units. A detailed Resource Flow Analysis was carried out for the town. The 

industrialists realize that they were collectively spending over US$ 7 million annually on 

buying water and in addition, the annual maintenance cost of the effluent treatment plant 

would be an enormous burden. The aggregate figures immediately showed that water could 

be recycled profitably.  

 

 Under pressure from the regulatory authorities, it is planned to set up nine traditional 

common effluent treatment plants (CETP) at an estimated cost of US$ 30 million including 

the cost of piping the effluents. The recurring costs of over US$ 7.5 million per annum for 

operation and maintenance could be extra. The design of the CETPs is primarily aimed at 

reducing the biological and chemical oxygen demand (BOD and COD) of the effluents. But 

the effluents after treatment may continue to contain toxic chemicals and will also be very 

saline. Due to this, the post-treatment effluents will not be usable for agriculture or for 

industry, and obviously not for domestic use also. 

 

STATEMENT OF THE PROBLEM 

CETP(s) handle the industrial waste waters from units with capacities ranging from 

1.5 to 10 MLD and discharge the treated waste waters into river Noyyal which ultimately gets 

impounded in Orathupalayam dam meant to be used for irrigation. The incoming TDS in the 

ETP range between 6000-9000 mg/l and slight increase was noticed in the treated effluents, 

perhaps due to soluble fractions of coagulants during treatment. As such CETP(s) remove 

only the colour and other suspended organic matter. 

As against standard (2100 mg/l) for TDS, the existing TDS level above 5000 mg/l is a 

severe gross violation. The Noyyal River and ground water survey in Tirupur shows that TDS 

has grossly contaminated the waters. As such the water is not fit for irrigation in the 

downstream stretches. The CETP(s) remove only 40% of the COD, BOD and most of the 

time the BOD of the treated waste waters is above 100 mg/l as against limiting standard of 30 

mg/l for discharge into river waters. This is yet non-compliance by the CETP(s). To know the 

operational efficiency of CETP(s) and to propose measures to reduce the non-compliance the 

study has undertaken. 



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 335

 

 

OBJECTIVES 
 

 To study the  working conditions of CETPs in Tirupur 
 To know the operational efficiency of CETPs in Tirupur. 

 

METHODOLOGY 

 There are 88 CETPs that have been constructed and commissioned in the country; the 

Central Pollution Control Board has studied performance of 78 CETPs and permitted to 

operate throughout the country. In Tamil Nadu, 33 CETPs are operating. In Tirupur there are   

17 CETPs constructed in Tirupur,. at present only 7 units have pursued the norms of the 

pollution control board and permitted to carry out their activities. The member units (dyeing) 

and officials of CETPs were the respondents of the study. Diagnostic method has adopted to 

collect the information.  

WORKING CONDITIONS OF CETPs IN TIRUPUR 

Instead of using traditional methods some other new technology has been developed 

to remove suspended solids from industrial waste water to maintain zero liquid discharge. 

Industries are establishing CETPs to treat the waste water and to recycle/ reuse it in the 

process. The CETP(s) have been designed towards primary treatment only using lime, alum 

and poly-electrolytes as coagulation agents.  The incoming TDS in the ETP range between 

6000-9000 mg/l and slight increase was noticed in the treated effluents, perhaps due to 

soluble fractions of coagulants during treatment. As such CETP(s) remove only the colour 

and other suspended organic matter. 

As against standard (2100 mg/l) for TDS, the existing TDS levels above 5000 mg/l is 

a severe gross violation. The Noyyal River and ground water survey in Tirupur shows that 

TDS has grossly contaminated the waters. As such the water is not fit for irrigation in the 

downstream stretches.The CETP(s) remove only 40% of the COD, BOD and most of the time 

the BOD of the treated waste waters is above 100 mg/l as against limiting standard of 30 mg/l 

for discharge into river waters. This is yet non-compliance by the CETP(s). 

In order to reduce effluent load to the Noyyal river, attempts were made at this CETP 

to evaporate the effluent using solar energy. 



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 336

 
Though significant progress has been achieved in this direction, due to the concerns 

on air pollution, this method was abandoned in continuation of these efforts to achieve zero-

discharge, trials were conducted for implementing reverse osmosis system through biological 

treatment.  

BIOLOGICAL TREATMENT IN CETPs 
  

The effluent treatment plant is a combination of physico-chemical followed by 

aerobic biological Treatment. The plant consisted of following primary and secondary 

treatment unit operations: sump well, equalization basin, chemical dosing tank, primary 

clariflocculator, activated sludge basin, secondary clarifier and sludge drying bed. 

 
The combined waste water is collected in a sump well of 9m diameter. Effluent from 

sump well is further treated in screen chamber. The waste water from sump is continuously 

taken up into equalization basin to neutralize qualitative and quantitative irregularities from 

member industries. Concentrated sulfuric acid of 98% purity is also added for pH adjustment, 

if needed. Ferrous sulfate is used as a coagulating agent. Sulfuric acid, ferrous sulfate and 

polyelectrolyte are added in a chemical dosing tank. The contents are mixed for 60 seconds in 

the tank. The above chemicals help in coagulation. Coagulated mass enters primary clarifier 

where it is flocculated with the help of slow speed stirrer and settles along with some 

inorganics. The clear supernatant flows into aeration tank for biological treatment. The 

aeration tank is designed in 2 stages. The first stage is semicircular arch shaped structure with 

2 surface aerators for maintaining the required dissolved oxygen level. The effluent from the 

first stage of aeration tank moves on to the next stage of aeration tank which is U shaped and 

also has 2 surface aerators in it. After aerobic treatment, the effluent enters secondary clarifier 

for biomass settlement, recycle or wastage. The excess sludge is dried up on sludge drying 

beds. The clarified biologically treated wastewater enters into activated sludge basin and is 

treated by activated micro-organisms. This treated effluent from activated sludge basin is 

then passed through the drain which finally discharges into the river. Total quantity of wet 

CETP sludge generation is about 1000 kg day-1 

OPERATIONAL EFFICIENCY OF CETPs 



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 337

In order to reverse the ecological damages in the area, the existing CETP(s) shall also 

require upgradation in terms of R.O/Nano systems followed by MSES to constrain high TDS 

discharges into the river. The approximate expenditure towards this has been worked out as 

high as 126 crores Indian Rupees and almost 35 crores for routing operation and maintenance 

of these systems. 

            The financial assistance required for the up gradation of these units should be 

according to the approved project report.  The Ministry of Environment and Forests (MoEF) 

initiated an innovative technical and financial support scheme to ensure the  growth of 

industry in an environmentally compatible manner. The scheme promoted common facilities 

for treatment of effluents generated from units located in clusters through liberal financial 

assistance. The financial assistance provided under this Common Effluent Treatment Plant 

(CETP) scheme was as follows: 

Central Government subsidy     : 25% of the project capital cost 

State Government subsidy      : 25% of the project capital cost 

Loans from financial institutions   : 30% of the project capital cost 

Entrepreneurs’ contribution          : 20% of the project capital cost 

 

Recently the state government has announced the interest free loan package of 10% of 

the total amount of 200 crores for the up gradation of CETPs in Tirupur. 

           Out of the 17 CETPs catering to the dyeing cluster, 13 have submitted Detailed Project 

Report (DPR) for plant upgradation to Anna University and the remaining four to IIT-

Chennai for final approval to certify the feasibility of the method before doling out the 

financial package. The CETP at S Periyapalayam catering to just six dyeing units is yet to 

submit its project report. 

At least seven units, including Arulpuram, Rayapuram, Chinnakkarai and Kallikaadu 

plants, have reportedly cleared the technical scrutiny and 11 more units are expected to get 

the go ahead from these institutes by next week. The distribution of the financial assistance 

and the expenses incurred for the up gradation of the units should be according to the 

approved project report. According to sources, seven units are opting for brine solution 

method while three have opted for nano membrane technology and another seven will be 

going in for a combination of brine solution and salt crystallization methods to ensure Zero 

Liquid Discharge (ZLD) as per the Madras high court norms.  



IRACST – International Journal of Commerce, Business and Management (IJCBM), ISSN: 2319–2828 
Vol. 5, No.2, Mar-Apr 2016 

 338

The above said 17 CETPs based on the Biological Treatment, Ozonation and 

Oxidation Reduction through chlorination and Membrane Bio reactor has been constructed or 

is under construction to handle the industrial waste waters with capacities ranging from 1.5 to 